
 7 

A. Firebox Assembly-1pc. 
 
 
 
 
 
 

B. Bottom Panel-1pc. 
 

 

C. Wheel-2pcs. 
    

 

D. Side Burner Shelf & Control 
Panel-1pc. 

 

E. Left Side Shelf & Control 
Panel-1pc. 
 

F. Cart Leg, Front Left-1pc. 
 
 
 
 
 

G. Cart Leg, Back Left-1pc. 
 
 
 
 

H. Cart Frame, Top-2pcs. 
 

 

I. Cart Leg, Front Right-1pc. 
 
 

 
 
 

J. Cart Leg, Back Right-1pc. 
 

K. Cart Caster Insert-2pcs. 

           

L.  Cooking Grids-2pcs. 

 

M. Side Burner Control Knob-
1pc. 

             

N. Fix Bar-1pc.  

      

O. Triangle Bracket, Left-1pc. 

          

 

 
P. Triangle Bracket, Right-1pc. 

 
 

Q.Tank Bolt-1pc.   

 
  
 

R. Cart Beam-1pc. 

 
S. Front Panel-1pc. 

       

T. Condiment Tray-1pc. 

     

U. Side Tube Burner-1pc. 

 

PACKAGE CONTENTS LIST 

10 0

20 0

3 00 40 0
5 00

6 00

70 0
80 0

R

 



 8 

V. 1.5 Volt “AA” Size Alkaline 
Battery-1pc. 

W. Grease Box-1pc. 
 

X. Grease Tray-1pc. 

 
Y. Diagonal Bar Barrier-1pc. 
 

Z. Warming Rack-1pc. 
 

ZA. Flame Tamers-4pcs. 
 

ZB. Side Burner Cooking Grid-
1pc. 

 

  

 

    
    
     
 
 
 
 
 
 

 
 

      

AA BB CC DD EE FF 
 
 

                                                                                                                                                                                                                                                                                                                                              
Before beginning assembly, make sure all parts are present. Compare parts with package contents list 
and diagram above. If any part is missing or damaged, do not attempt to assemble the product. Contact 
customer service for replacement parts. 
 
 
• Estimated Assembly Time: 40 minutes  

• Tools Required for Assembly:  

Phillips Screwdriver (not included) and Wrench (not included) 

• Note: The right and left sides of the grill are designated as if you are facing the front of the grill. 

HARDWARE CONTENTS - Pre-installed as noted in instructions that follow.  

REF# Description QTY 
AA 5/32-in. x 10-mm Truss Head Screw 36pcs. 
BB 5/32-in. x 9/16-in. Truss Head Screw 2pcs. 
CC 1/4-in. x 15-mm Truss Head Screw with Washer 18pcs. 
DD 1/4-in. Flat Washer 16pcs. 
EE 1/4-in. Axle Flat Washer 2pcs. 
FF 1/4-in. Nut 2pcs. 

PREPARATION 

Phillips Screwdriver Wrench 



 27 

REPLACEMENT PARTS LIST 
 
For replacement parts, call our customer service department at 1-800-913-8999 in USA, 7 a.m. – 5 p.m., 
PST, Monday – Friday. 
 
REF# DESCRIPTION  WARRANTY 

COVERAGE QTY REF# DESCRIPTION WARRANTY 
COVERAGE QTY 

01 Main Lid  1yr 1pc 30 Lighting Rod 1yr 1pc 
02 Hood Buffer B 1yr 2pcs 31 Cart Caster Insert 1yr 2pcs 
03 Main Lid Screw  1yr 2pcs 32Q Bottom Panel, LP 1yr 1pc 
04 Temperature Gauge 1yr 1pc 33Q Cart Frame 1yr 2pcs 
05 Logo 1yr 1pc 34Q Cart Leg Rear, Right 1yr 1pc 
06 Flame Tamer 1yr 4pcs 35Q Cart Leg Front, Right 1yr 1pc 
07 Cooking Grid w/ Hole 1yr 2pcs 36 Wheel 1yr 2pcs 
08 Warming Rack 1yr 1pc 37 Diagonal Bar Barrier   1yr 1pc 
09 Main Lid Handle Seat, Left 1yr 1pc 38 Condiment Tray 1yr 1pc 
10 Main Lid Handle Seat, Right 1yr 1pc 39 Fix Bar 1yr 1pc 
11 Main Lid Handle Tube 1yr 1pc 40 Front Panel 1yr 1pc 
12 Hood Buffer A 1yr 2pcs 41 Tank Bolt 1yr 1pc 

13Q Main Burner Bowl Assembly Non-
replaceable 1pc 42Q Cart Frame, Rear 1yr 1pc 

14Q Front Baffle 1yr 1pc 43Q Side Burner Control Panel 1yr 1pc 
15 Main Gas Valve 1yr 5pcs 44 Side Burner Pipe 1yr 1pc 
16 Pulse Ignite Module 1yr 1pc 45 Side Burner Igniter Wire 1yr 1pc 
17 Regulator, LP 1yr 1pc 46Q Side Burner Bowl Assembly 1yr 1pc 
18 Side Manifold 1yr 1pc 47 Side Burner Cooking Grid 1yr 1pc 
19 Side Burner Flex Gas Line 1yr 1pc 48 Side Burner Lid 1yr 1pc 
20 Main Manifold 1yr 1pc 49 Side Burner Lid Hinge Rod 1yr 2pcs 
21 Main Control Panel  1yr 1pc 50 Side Burner Lid Hinge Rod Pin 1yr 2pcs 
22 Bezel 1yr 4pcs 51 Grease Tray 1yr 1pc 
23 Control Knob 1yr 5pcs 52 Grease Box 1yr 1pc 
24Q Side Shelf, Left 1yr 1pc 53Q Main Burner Igniter Wire A 1yr 1pc 
25Q Side Shelf Panel, Front 1yr 1pc 54Q Main Burner Igniter Wire B 1yr 1pc 
26Q Triangle Bracket, Left 1yr 1pc 55Q Main Burner Igniter Wire C 1yr 1pc 
27Q Triangle Bracket, Right 1yr 1pc 56Q Main Burner Igniter Wire D 1yr 1pc 
28Q Cart Leg Front, Left 1yr 1pc 57 Main Burner 3yrs 4pcs 
29Q Cart Leg Rear, Left 1yr 1pc 58 Main Burner Pin Assembly 1yr 4pcs 
 
 
 
 
 
 
 
 
 
 
 
Parts Diagram 
 



 28 

                                                           

11
10

02

53Q
54Q

55Q
56Q

37

12

42Q

43Q

33Q41

17

18

20
19

24Q

33Q

36

36

27Q

26Q

29Q

34Q

44

46Q

47

49

51

52
57

06

07

08

03

22

48

15

31
32Q

35Q

40

39

38

31

30

28Q

25Q

23

21

16
15

14Q

13Q

12
09

05

03 04
01

1 0 0

2 0 0

3 0 0
4 0 0

5 0 0

6 0 0

7 0 0

80 0

R

02

23

58

50

45

Printed in China 




